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Tiirk Akreditasyon Kurumu (TURKAK) deney raporlarinin taninmasi konusunda Avrupa Akreditasyon Birligi (EA) ve Uluslararasi
Laboratuvar Akreditasyon Birligi(ILAC) ile kargilikli taninma antlagsmasini imzalamistir.

The Turkish Accreditation Agency (TURKAK) is signatory to the multilateral agreements of the European co-operation for the
Accreditation (EA) and of the Intemational Laboratory Accreditation (ILAC) for the Mutual recognition of test reports.

Deney ve / veya dlciim sonuclari, genisletilmig élciim belirsizlikleri (talep halinde) ve deney metotlari, bu raporun tamamlayici
kismi olan takip eden sayfalarda verilmistir.

The test and / or measurements results, the uncertainties (if required) with confidence probability and test methods are given on the
following pages which are part of this report.

Tarih Deney Sorumlusu Laboratuvar Muduri
Date Person in Charge of Test Head of Testing Laboratory

29/09/201 Ata\Guril ARSLANLI

Bu rapor, Laboratuvarimizin yazili izni olmadan kismen kopyalanip ¢ogaltilamaz.
Imzasiz ve miihiirsiiz raporlar gecersizdir.

This report shall not be reproduced other than in full except with the permission of the laboratory.
Testing reports without signature and seal are not valid,

FR.92 /| REVD4



AB-0341-T

LVT Test Laboratuvarlarn Ltd. Sti. LVT.D.15-
0612-R.03

09-15

2/10

igindekiler Sayfa

Contents Page

1. Numunelerin Tanimi (Definition Of tHe SAMPIES)........c.cc. it ee et eeetee ettt et es et e iseseees s st s es ettt essaes et et st neesss
Deney Sonuglari (Test Results)...

3 Cevre Sartlari (Enviromental Cond:t.'ons)

4 Deney Metodundan Sapma, Ekleme ve Qlkarmalar (Dewat:ons Addmons & Cutbeeks from me T esr Mefhod)

5. Sartnamelere Uygunluk(Conformity to Specifications )....

6. Olgiim Belirsizligi (Uncer(an.‘tyofMeasuremenr),..,....,.,..,....,.,.....,.,,.,....,,.,.,....,..,.,..,....,..,.,..,,...,..,.,....,..,....,....,.,,.,,.,....,.,.

7

8

9

W w

Agiklama (Explanations)....

Dagitim Bilgileri (D:sfrubjt;on .'nfonnaﬁon)

Deney Uygulamalari (Test Applications).... .
9.1 Koruma Derecesinin Dogrulanmasi (IP42) (Degree ofProtectron (JP COde))
10. Deney ve Olgiim Bilgileri (Test & Measuring Arrangements)....
11. Deney Fotograflari (TestPhorographs)
12. Firma DOKUManIar! (DOcUMENIAry OF CHENE).............c.cc.eciveeeioeeieeeeeeeeieeieeeeaeisseese b saes s ss s es st s saeesassssenssbes et snae s o

SDPOUUABRLOWWW

FR.92 | REV04



3/10

LVT Test Laboratuvarlar Ltd. Sti.

AB-0341-T

LVT.D.15-
0612-R.03

09-15

1.1

Numunelerin Tanimi
Definition of the Samples

TEOS VERTICAL TYPE FORM 3-4B PANEL

Numune Kabul Tarihi
Date of Receive

Numune Seri No

Serial No

Beyan Koruma Derecesi
Rated Degree of Protection

Beyan Mekanik Darbe Kodu

Rated Mechanical Impact Code

Numune Boyutlari
Dimensions of the Sample

Boya — Kaplama Ozellikleri

Paint — Coating Properties

Beyan Numune Agirhgi
Rated Weight of the Sample
Sogutma Tipi

Cooling

Mahfaza Montaj Sekli
Assembly Type of Enclosure

Deney Sonugclari
Test Results

IP
IK

mm

kg

(LVT.D.15-0612-R.03-01/02)
13.08.2015

Sample

42 ic Kisimlar: -

Internal Part

10
2107 x 812 x 600 (2000+100H x 800W x 600D)

Galvanized steel 1,5 mm (Frame) , 3,00 mm (Mounting plate) ,
Sheet steel 1,5 mm (Partial doors , Back-Top-Side panels ) , 2,00
mm (Plinth) Epoxy polyster electrostatic powder coating RAL 7035
(90-120 pm)

Dogal
Natural

Civatali
Bolt on

[Jcebri

Active

[ JKaynakh
Welded

Deney sonuglari, sadece deneyi yapilan numunelere aittir.
Test results are just belong to the tested samples.

Numune
Sample

Uygulanan Deney
Applied Test

Sonug
Resuit

TEOS VERTICAL TYPE FORM 3-4B

PANEL

Verification of Degree of Protection (IP 55) Passed

3.1

3.2

Cevre Sartlan
Environmental Conditions

Ortam Sicakhgi

Ambient Temperature

Ortam Nemi
Ambient Moisture

(24+3) °C

(39+3) %Rh

Deney Metodundan
Sapma, Ekleme ve

Cikarmalar
Deviations , Additions &
Cutbacks from the Test Method

Deneyler; standart deney methoduna gére uygulanmistir.
Tests were made according to the clauses of the relevant standards.

Sartnamelere Uyguniuk
(Gerekli Hallerde)

Conformity to Specifications
(If Necessary)

Olgiim Belirsizligi
(Talep Halinde)

Uncertainty of Measurement
(If required)

Talep Edilmemistir.
Not Requested

Beyan edilen genisletilmis dlciim belirsizligi, standart belirsizligin k=2 olarak alinan genigletme katsayisi ile carpimi sonucunda
bulunan degerdir ve % 95 oraninda giivenilirlik saglamaktadir.

The reported expanded uncertainty of measurement is stated as the standard uncertainty of measurement multiplied by the coverage factor k=2
which for a normal distribution corresponds to a coverage probability of approximately 95 %.
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